Previous Page: 05-02Previous Page Next Page Next Page: 05-04
Part Number Description Quantity Additional Notes Photo Left or Right Hand Steering Left or Right Hand Appears in Stanpart
Hardware Cat?
151916 Mounting Bracket Assembly - Rear 1 No Photo 0
WL209 Spring Washer ID 3/8" OD 0.68" 1 No Photo 1
HN2059 Plain Hex Nut - 3/8" UNC x 9/16" A/F 0.330"/0.320" Nom Thk 1 No Photo 1
152145 Packing Piece 1 No Photo 0
151819 Clip 1 No Photo 0
157539 Low Pressure Hose LHS 1 No Photo LHS 0
157538 High Pressure Hose LHS 1 No Photo LHS 0
UKC1442 High Pressure Hose 1 No Photo 0
UKC1443 Low Pressure Hose 1 No Photo 0
CE1010 Pipe Clip - Enots - Size Unknown 1 No Photo 1
WP9 Plain Light Washer ID 3/8" OD 0.81" 1 No Photo 1
HU957 Hex Head Setscrew 3/8" UNC X 7/8" 1 No Photo 1
153117 Mounting Bracket Assembly Front 1 No Photo 0
WP125 Plain Washer ID 5/16" OD 7/8" 2 No Photo 1
HU857 Hex Head Setscrew 5/16" UNC x 7/8" 2 No Photo 1
HU955 Hex Head Set Screw - 3/8" UNC x 5/8" 2 No Photo 1
WL209 Spring Washer ID 3/8" OD 0.68" 2 No Photo 1
WL209 Spring Washer ID 3/8" OD 0.68" 1 No Photo 1
HU958 Hex Head Set Screw - 3/8" UNC x 1" 1 No Photo 1
145891 Fir Tree Clip 1 No Photo 0
151069 Pulley 1 No Photo 0
WP25 Plain Light Washer 9-16" ID x 1 1/8" OD 1 No Photo 1
JN2112 Hexagon Jam Nut 9/16" UNF Size Unknown 1 No Photo 1
151826 Clip 1 No Photo 0

Notes
No notes found for this page



PDF

Valid HTML 4.01 Transitional